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Definitions  

• OAC = DOAC + VKA 

• OAC: Oral Anticoagulant 

• DOAC: Direct oral anticoagulant 

• VKA: Vitamin K antagonist 

• Reversal agents: Prothrombin complex concentrates (PCCs), Plasma 

(PFC), vitamin K, specific reversal agents for DOACs (e.g 

idarucizumab for dabigatran) 
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Definition of Bleed Severity 

• If ≥ 1 of the following factors  major bleeding 

• Bleeding in a Critical site: intracranial hemorrhage and other CNS 

bleeds, thoracic, intra-abdominal, retroperitoneal, intra-articular, and 

intramuscular bleeds  (cause severe disability , require surgical 

procedures) 

• Hemodynamic instability: BP < 90 mmHg, ↓BP > 40 mmHg, 
orthostatic BP changes, mean arterial pressure < 65 mmHg (invasive 

BP), ↓ organ perfusion (urine output < 0.5 mL/kg/h) 
• Hemoglobin drop ≥ 2 g/dL or administration of ≥ 2U of packed RBCs 

2017 ACC ECDP on Management in Patients on Oral Anticoagulants 



Pathway summary  

Initially assess and identify severity of bleed: 

• Time of onset 

• Location 

• Severity 

• Ongoing  

Manage and control bleed 

Determine whether and when to restart anticoagulation 
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ASSESSING BLEED SEVERITY AND MANAGING MAJOR AND NONMAJOR BLEEDS 
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Managing major bleeds 

• Stop OAC 

• Resuscitation and local hemostatic measures. 

• Reversal agents 

• Supportive measures (blood products): Hb ≥ 7g/dL (≥ 8g/dL if ACS), 
Platelets ≥ 50. 109/L, Fibrinogen > 100 mg/dL. 

• Comorbidities: renal dysfunction (↑T1/2 of DOAC, uremia-associated 
platelet dysfunction), hepatic dysfunction, and underlying hemostatic defects. 

• Consider surgical/procedural managements 
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Managing nonmajor bleeds 

• Stop OAC (hospitalization, a procedure, or a transfusion)/Continuing OAC 

• Volume resuscitation and local hemostatic measures. 

• Reversal agents 

• Supportive measures (blood products) 

• Comorbidities: renal dysfunction, hepatic dysfunction, and underlying 
hemostatic defects. 

• Consider surgical/procedural managements 
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OAC Reversal 

Strategies 
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Vitamin K antagonist (VKA) 

Vitamin K: 1-10 mg (Oral, IV 20-30 mins) 

Prothrombin Complex Concentrates (PCCs): 4F-PCCs (II, VII, IX, X) 

Plasma: 10-15 mL/kg 
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Factors II inhibitors (Dabigatran) 

1. The RE-VERSE AD (Reversal of Dabigatran Anticoagulant Effect 
with Idarucizumab) study: Idarucizumab, a 2.5 – 5 mg fixed-dose 
intravenous infusion 

- Dabigatran-treated patients with severe or life-threatening hemorrhage 

- 100% reversal of anticoagulant effect in 4 hours. 

- 6% rate of thrombotic complications 

2. PCC 50U/kg 

3. Hemodialysis 

4. Charcoal (50gr) 
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Factor Xa inhibitors (Rivaroxaban, Apixaban, 
Edoxaban) 

• No specific antidotes 

• PCCs: 4F-PCC 50 U/kg 

• Agent in development: andexanet (ANNEXA-4 trial), 

ciraparantag (PER977 study) 
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Considerations for restarting Anticoagulation 

DOES ≥1 OF THE FOLLOWING CLINICAL INDICATIONS APPLY ? 

- PAF with CHA2DS2-VASc score ≤1 

- Temporary indication of OAC: postsurgical prophylaxis, OAC 

after MI without LV thrombus, Takotsubo cardiomyopathy, first 

time provoked VTE > 3 months ago, bioprosthetic valve 

replacement > 3 months ago 

Suggest discontinuing OAC 

DOES ≥1 OF THE FOLLOWING FACTORS APPLY? 

- Bleed occurred in a critical site 

- Patient is at high risk of rebleeding or of 

death/disability with rebleeding 

- Surgical/ invasive procedure planned 

- Patient declines or doesn’t wish to restart OAC 
at this time 

Suggest delaying 

restarting OAC 
Suggest restarting OAC 

YES 

YES 

NO 

NO 
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PATIENTS WITH 

HIGH RISK OF 

THROMBOTIC 

EVENTS 
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YES NO 



  
  

 

    TIMING OF ANTICOAGULATION REINITIATION 

Rebleeding risk Thrombotic risk  



Gastrointestinal Bleeding 

• A systemic review: restart OAC after GI bleeding had a lower risk of 
thromboembolism and death, nonsignificant increase in recurrent 
bleeding (*). 

• The timing of reinitiation: once bleeding has been controlled. 

• Time of discharge (mean: 5 days)(**) 

• > 7 days (***) 

 

(*): Chai-Adisaksopha C. Thromb Haemost. 2015;114:819-25 

(**): Sengupta N. Am J Gastroenterol. 2015;110:328-35. 

(***): Qureshi W. Am J Cardiol. 2014;113:662-8. 



Overall Outcomes Among Warfarin-Treated 
Patients With GIB  

Arch Intern Med. 2012;172(19):1484-1491.  





Sử dụng lại thuốc AVK ở bệnh nhân XHTH 

• ESGE 2015 : Có thể sử dụng AVK trong vòng 7 ngày sau khi kiểm 
soát chảy máu ở những BN có nguy cơ cao, tuy nhiên thời điểm an 
toàn là 7-14 ngày sau biến cố XH (Strong Recommendation,  
Moderate quality evidence ). 

• ASGE 2016: Cùng ngày nội soi nếu không có bằng chứng chảy máu 
tiến triển (Low quality ) 

• Tiếp tục sử dụng PPI , kiểm soát các YTNC khác của XHTH 

American Society for Gastrointestinal Endoscopy guide 2016 

 ESGE Guideline  Endoscopy 2015; 47: a1–a46  



Intracranial hemorrhage 

• 30-day mortality rate was 50%. 

• Observational studies of patients with warfarin-associated ICH, 
resumption OAC reduced 50-70% risk of thrombosis, risk of death 
without a significant increased risk of rebleeding compared with 
discontinuation (*). 

• Optimal modification cardiovascular risk factors. 

• Consultation with neurology or neurosurgical expertise. 

• Reinitiation of OAC for at least 4 weeks in patients without high 
thrombotic risk (**). 

(*): Kuramatsu JB. JAMA, 2015;313:824-36. 

(**): Hemphil JC. Stroke.2015;46:2032-60 
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    8 studies , 5036 patients, AVK 

    Follow up : 12-42 months 

Results  Reinitiation of anticoagulation was associated with a 

signifcantly lower risk of thromboembolic complications (pooled relative 

risk, 0.34; 95% confdence interval, 0.25–0.45; Q=5.12, P for 

heterogeneity=0.28).  

There was no evidence of increased risk of recurrent ICH after 

reinstatement of anticoagulation therapy, although there was signifcant 

heterogeneity among included studies (pooled relative risk, 1.01; 95% 

confidence interval, 0.58–1.77; Q=24.68, P for heterogeneity <0.001). 

No signifcant publication bias was detected in our analyses  



Rates of Thromboembolic Complications and 

ICH Recurrence  

Stroke. published online April 17, 2017  



Stroke. published online April 17, 2017 

8 studies , 5036 patients, AVK 

Follow up : 12-42 months 

Conclusions—In observational studies, reinstitution of 

anticoagulation after ICH was associated with a lower risk of 

thromboembolic complications and a similar risk of ICH 

recurrence.  

Randomized clinical trials are needed to determine the true risk–
benefit profile of anticoagulation resumption after ICH.  

 



Khuyến cáo Thời gian dùng lại 
VKA 

 Đô tin cậy  - mức chứng cứ 

AHA/ASA 2010 7-10 ngày Class IIb -  C 

AHA/ASA 2015 Không chắc chắn,  sớm 

nhất có thể 

ESO 2014 14 ngày Qo E : very low  

Streng of Recommendation Non 

 

 Không có khuyến cáo nào mạnh cho thời điểm tốt nhất 
dùng lại thuốc kháng đông AVK cho BN mang van cơ học 
do không có NC Randomized  



In summary 

• OAC-associated bleed was increasing and management is challenging. 

• Assessment (Major bleed) – Control Bleed – Restarting OACs. 

• Reversal agents: vitamin K, PCCs, plasma, specific reversal agents. 

• Evaluate comorbidities and drug interactions that cause bleeding. 

• Timing to restard OACs: controversial, balance between risks and 

benefits (thrombotic/rebleeding). 

 

 



Case 1: 

• A 75-year old female patient (B.T.L) 

• Admitted: Nov 20, 2017 

• Chief complain: dyspnea and chest compression for 2 weeks. 

• Past medical history: 1 DES/LAD1 (Dec 16, 2016) – Hypertension – AF– 
Dyslipidemia – CKD (eGFR: 35 ml/p/1.73) 

• Medication: Duoplavin, Pradaxa 110 mg bid, Diovan 80, Atorvastatin 20 mg. 

• Diagnosed: Hemothorax 

• On admission day: INR: 1.49     TCK: 49” (32”) 



Case 1 (cont) 

• Management: pleuracentesis (850 mL of bloody fluid) + PFC (2 unit) 

• Fluid test: infection (-), PCR of TB (-), antibody of Lupus (-), cellblock (-)  

• MSCT of lung: undiagnosed. 

• Pneumologist consultation: pleural biopsy and broncheal endoscopy 

 

 Hemothorax due to overdose of anticoagulant? 



Case 2: 

• A 82-year old female patient (D.T.M) 

• Admitted: Dec 15, 2017 

• Chief complain: edema 

• Past medical history:  Severe MR – ASD – AF – PAH – Hypertension - 
CKD (eGFR: 25 ml/p/1.73) –  Left knee arthritis 

• Medication: Pradaxa 75 mg bid, Digoxin, Concor.cor, Furosemide, 
Spiromide, Diovan 80, Atorvastatin 20 mg, Imdur. 

• For 2 weeks, she took Medrol 8 mg qd, Co-padein 1tab x 3 and Augmentin 
for left knee swollen.  

• On admission day: INR: 1.9     TCK: 75” (32”)    Hb: 12.3 g/dL 

• No bleeding. 

What causes high INR and TCK? 

 


